Digital Dispensary

Product Sections


Best Sellers

'O' Ring for Thermostat

'O' Ring for Thermostat

0.55

Application: Series 1, 2 & 3 4cylinder engines.
Description: 'O' ring for sealing thermostat to cylinder head.
Approximate dimensions: outside diameter 55mm (2.2").
Original part number 01645
find out more

Sealing Ring Water Pump to Cylinder Head

Sealing Ring Water Pump to Cylinder Head

2.18

Application: Series 1 1.6ltr & 2.0Ltr and Series 2A/3 2.6ltr petrol engines.
Description: Thick rubber sealing ring between water pump and cylinder head.
Approximate dimensions: internal diameter 13mm (1/2"), outside diameter 24mm (0.95"), thickness 5.3mm (0.2")
find out more

Thermostat 82 degrees

Thermostat 82 degrees

10.61

Application: Series 1 1.6ltr & 2.0ltr petrol engines, Defender 2.5 & 2.5TD diesel engines.

Description: Waxstat 82degree thermostat.

Original part number: 504560.

find out more

Gasket Exhaust Manifold to Down Pipe

Gasket Exhaust Manifold to Down Pipe

0.96

Application: Series 1, 2 & 3 four cylinder engines.
Description: Square flange gasket for exhaust. Used on various exhaust manifolds and on some pipe to pipe exhaust joints.
find out more

Grommet Series 1 Pedals

Grommet Series 1 Pedals

10.80

Application: Series 1 brake and clutch pedals.
Description: Reproduction rubber grommet for brake pedal shaft to floor panel. Use with 70621 felt seal.
find out more

Oil Seal Set for Gearbox

Oil Seal Set for Gearbox

12.58

Application: Series 1, 2 & 3 with 4 or 6 cylinder engine.
Description: Set of oil seals and 'O' rings for main and transfer gearboxes. Includes seals for selector shafts.
find out more

Felt Seal for Series 1 Pedals

Felt Seal for Series 1 Pedals

3.66

Application: Series 1 brake and clutch pedals.
Description: felt seal for brake and clutch pedals. Used with grommet 70620.
Approximate dimensions: 60mm (2.4") long, 44mm (1.7") wide, 15mm (0.6") deep.
find out more

Brass Nut 5/16"BSF

Brass Nut 5/16

1.66

Application: Series1 exhaust manifold.

Description: Brass nut 5/16"BSF for holding downpipe to exhaust manifold.

Approximate dimensions: 3/8"(9.5mm) high, 17/32"(13.5mm) across flats.

find out more

Fixings Kit for Water Pump

Fixings Kit for Water Pump

19.87

Application: Series One, 1948 to 1958.

Description: Set of fixings for water pump comprising the following parts;
6x 250517 bolt 1/4"BSF x 1.5", 1x 250518 bolt 1/4"BSF x 1.75", 1x 237150 bolt 1/4"BSF x 2.25", 2x set screw 5/16"BSW x 11/16" plus 8x 1/4" lock washers and 2x 5/16" lock washers.
find out more

These Superb Prices are ONLY available when you order ON-LINE

Page:   <<   <  1  2  3  4  5   >   >>
Locking Tool for Cam Pulleys Ref: LRT-12-175
Application: Freelander V6 petrol (gasolene) engine.
Description: Tool for locking the camshaft pulleys on the V6 engine.
Approximate dimensions: overall length 190mm, diameter of large end 79mm, diameter of small end 48mm.

Price: 107.40 (128.88 Including VAT at 20%)



Locking Tool for Cam Pulleys
Injection Pump Gear Remover/Holder Ref: LRT-12-178
Description: Tool to remove and then hold in place the drive gear for the injection pump.

Application: Freelander fitted with the TD4 diesel engine.

Alternative tool number: 303-976

Price: 56.20 (67.44 Including VAT at 20%)



Injection Pump Gear Remover/Holder
Installer Handle for Oil Seal Ref: LRT-12-179
Application: Freelander 1 with TD4 engine and Range Rover with TD6 engine.

Description: Handle for oil seal installer LRT-12-180. Used for fitting rear crankshaft oilseals on the above engines. Supplied with grub screw.

Alternative part number: 303-977.

Approximate dimensions: Overall length 11cm(4.3"), overall diameter 35mm(1.38").


Price: 46.78 (56.14 Including VAT at 20%)



Installer Handle for Oil Seal
Camshaft Pulley Holding Tool Ref: LRT-12-182
Application: Freelander 1 with 1.8 litre petrol engine.
Description: Tool to hold the camshaft pulley during engine timing and repair operations.
Overall length: 50cm (19.7")

Price: 103.66 (124.39 Including VAT at 20%)



Camshaft Pulley Holding Tool
Pair of Cambelt Spreaders Ref: LRT-12-195
Application: Freelander V6 petrol (gasolene) engine.
Description: Pair of tools for spreading the cambelt when setting timing or changing the timing belt. Each spreader is approximately 35mm x 31mm x 20mm.

Price: 68.47 (82.16 Including VAT at 20%)



Pair of Cambelt Spreaders
Camshaft Locking Tools - Pair Ref: LRT-12-196
Application: Freelander fitted with KV6 2.5 litre V6 petrol (gasolene) engine.
Description: Pair of tools for locking the camshafts in place for timing purposes or to change cam belts.

Price: 176.84 (212.21 Including VAT at 20%)



Camshaft Locking Tools - Pair
Wrench Adaptor for Camshaft Ref: LRT-12-197
Application: Freelander V6 petrol (gasolene) engine.
Description: Wrench adaptor for camshaft to allow easy rotation of camshaft for setting timing. Tool is 50mm across flats and is 17mm high.

Price: 33.02 (39.62 Including VAT at 20%)



Wrench Adaptor for Camshaft
Pair of Camshaft Locating Pins Ref: LRT-12-198
Application: Freelander V6 petrol (gasolene) engine.
Description: Pair of pins for locating/locking the camshafts while setting up timing or changing the timing belt. Each pin is approximately 100mm long.

Price: 17.98 (21.58 Including VAT at 20%)



Pair of Camshaft Locating Pins
Handle for Crank Pulley Wrench Ref: LRT-12-199
Application: Freelander with KV6 2.5 litre V6 petrol (gasolene) engine.
Description: Extension handle for crank pulley locking wrench LRT-12-161.
Approximate dimensions: Length 51.5cm (20.3").

Price: 78.82 (94.58 Including VAT at 20%)





Related products:
1. Wrench for Locking Crank Pulley (Ref: LRT-12-161)
Handle for Crank Pulley Wrench
Wrench for Viscous Fan - Range Rover 3 Ref: LRT-12-214
Description: Wrench for removing the viscous fan - 32mm across flats. Overall length - 60cm.

Application: Range Rover Generation 3 from 2002 on, fitted with TD6 engine and V8 petrol.

New tool number: 303-1003

Price: 66.29 (79.55 Including VAT at 20%)



Wrench for Viscous Fan - Range Rover 3
Page:   <<   <  1  2  3  4  5   >   >>

Haven't found what you want? Then try our quotation service.

Main Pages


New Products

Locking Hasp for Fuel Cap

Locking Hasp for Fuel Cap

4.50

Application: Series 2a and Series 3.

Description: Locking hasp for fuel cap with 'ears'. Allows use of padlock to secure fuel cap.

Approximate dimensions: Mounting screw centres 70mm(2.75")

Old part number: GLR361

find out more

Bail Assembly

Bail Assembly

2.70

Application: Series 2A and Series 3.

Description: Retainer for glass bowl on side of lift pump on 4 cylinder models.

Approximate dimensions: Overall length 92mm, width 58mm.

find out more

Fuel Filler Cap

Fuel Filler Cap

26.46

Application: Series 2a and Series 3.

Description: Old stock Unipart 2 lug fuel filler cap. Supplied with seal,

Approximate dimensions: Overa;; diameter 96mm(3.8").

find out more

6 Way Lighting Switch - Military

6 Way Lighting Switch - Military

153.60

Application: Series3, Light Weight, 101 and Defender military models.

Description: Old stock Lucas 34259 six way lighting swith with facility for lock barrel (not supplied).


find out more

Bypass Hose Series 1 1948-1953

Bypass Hose Series 1 1948-1953

8.70

Application: Series 1 1948 to 1953 with 1.6 litre and early 2 litre engines.

Description: Reproduction bypass hose.

Approximate dimensions: Overall length 88mm(3.5"), outside diameter 45mm(1.8"), inside diameter 34mm(1.3")

find out more

Engine Breather-Filter

Engine Breather-Filter

22.69

Application: Defender with 2.5litre naturally aspirated diesel engine.

Description: Breather cap on top of rocker cover with single pipe outlet of 19mm diameter.

find out more

Installer Oil Seal

Installer Oil Seal

131.21

Application: Freelander2 and Evoque.

Description: Installer for oil seal. Beleived to be on front differential.

Approximate dimensions: Overall length 19.4cm(7.6"), overall diameter 90mm(3.5")

find out more

Remover Pinion Oilseal

Remover Pinion Oilseal

140.81

Application: Freelander 2 and Evoque.

Description: Remover for pinion oilseal. Use with slide hammer LRT-99-004.

Approximate dimensions: Overall length 14cm(5.5")

find out more

Dingocroft, High Street, Downley, High Wycombe, Bucks. HP13 5XJ. Great Britain

Tel: 01494 448367 Fax: 01494 459964 Company registration number 1163210 (England)
email: sales@dingocroft.co.uk

Copyright © 1997 Penn Rental Service Limited trading as Dingocroft . Suppliers of Land Rover Parts, Land Rover spares and Land Rover accessories. Land Rover Defender parts, Land Rover Freelander parts. Range Rover parts. Range Rover Classic parts. Land Rover Discovery parts. Parts for Land Rover. Parts for Landrover. Land Rover parts UK. E&O -